WECHD

GENERATOR
PARTS CATALOG
MODEL EG-2600

SERIAL NUMBER 10000 & UP

ECHO, INCORPORATED
400 OAKWOOD ROAD
LAKE ZURICH, IL 60047

99922202496
12/95



EG-2600

18
3wl 0B
20
15 22
~ N N\, 2,
N .
- SN ]
- | ‘\ l
J Y R \
\\ :u ;l%ll
12 5
11
1
g
8

21
28

2

30

gt




EG-2600

KEYPART NUMBER QTY  DESCRIPTION REMARKS
1 240016001 14 NUT,NYLOKHEX 5/16
2 240017019 3 HHS5/16-18X5/8
3 240041004 2 BRACKET, FOCUS
4 240017063 5 HHS5/16-18X7/8
5 240001200 1 FRAME, CARRY
6 240009001 2 ISOLATORS, VIBRATION
7 240041006 1 RAI, FOCUS
8 240420000 2 CAPACITOR50UF 370V
9 240020070 4  TIE, WIRE
10 248034010 1 ECHO-MIZER CIRCUIT
11 240028050 1 BOX, CONTROL
12 240017001 11 SCREW, THD FORM #10-24
13 240017060 4  RHS,#6-32X1/4
14 240015011 4  LOCKWASHER #6
15 240020022 1 GROMMET
16 240034115 1 ECHO-MIZER SPRING
17 240029000 1 CONDUIT 1FT.
18 240300250 1 LINE, FUEL 1/4" 2FT.
19 240024001 2 CLAMP, FUEL LINE 1/4
2 240017003 2 HHS5/16-18X1.5
21 240034114 1 PIN, COTTER
2 240017017 1 BRACKET, SOLENOID
23 248034104 1 SOLENOID ASY
24 240015004 10 LOCKWASHER5/16
26 240021340 1 DECAL, SAFETY
27 240020003 1 CAP, FUEL W/GAUGE
28 240017020 4  HHS5/16-18X1.75
29 240015002 4  WASHER,FLAT5/16
30 240022002 1 TANK, FUEL 3.5 GAL.
31 N/A 1 GROMMET, FUEL TANK REPLACE FUEL TANK
32 N/A 1 VALVE, FUEL TANK REPLACE FUEL TANK
3 240011001 1 STRAP, GROUND
34 240020094 1 GROMMET
3 240010001 1 LUG, GROUND 1/0-14 CU/AL
36 240410006 1 COVER, END
37 240410022 2 SCREW, HHSLOT #10-24
38 240009050 2 ISOLATORS, VIBRATION
39 240016003 2 NUT,HEX W/KEPS #8-32
40 240013150 1 BREAKER, CIRCUIT 15A/250V
41 240007150 1 DUPLEX 15A/125V
42 246026007 1 PANEL, SILKSCREENED
43 240027032 1 ECHO-MIZER SWITCH
44 240027031 1 SWITCH, ON/OFF
45 240017005 2 RHS #8-32X3/8

REVISED 12/95



EG-2600




EG-2600

KEYPART NUMBER QTY DESCRIPTION REMARKS
1 240411008 1 DRIVE END ADAPTER CASTING
2 240015004 4 LOCKWASHER 5/16
3 240410025 4 SCREW, HXHD CAP 5/16-24X1
4 N/A 1 DIODE
b 240440104 1 ROTOR ASY
6 N/A LOCKWASHER, DIODE
7 N/A NUT, DIODE
8 N/A 1 BEARING
9 240015002 1 FLAT WASHER 5/16

10 240411036 1 ROTOR THRU BOLT

" 240461100 1 NUT, HEX W/KEPS 5/16-24
12 N/A 1 DIODE

13 240410021 1 BAND, COVER

14 240440204 1 STATOR ASY

15 240411001 1 CASTING, BEARING

16 240016005 4 NUT, HEXW/KEPS 1/4-20
17 240420000 1 CAPACITOR

18 240020070 2 TIE, WIRE

19 240410005 1 COVER, BEARING

2 240410001 3 SCREW #10-24X1/2

21 240411037 4 STATOR THRU BOLT

REVISED 12/95





